
910 Calle Negocio 
2nd Floor 

San Clemente, California 
www.san-clemente.org 

AGENDA REPORT 

CITY OF SAN CLEMENTE 

CITY COUNCIL MEETING 

CITY OF SAN CLEMENTE  

Meeting Date: September 14, 2023 Agenda Item: 7M 

Department: Public Works 

Prepared By Shawn Ryan, Senior Civil Engineer 

Subject: 
CONSIDERATION OF A RESOLUTION AWARDING A PROFESSIONAL CONSULTANT 
SERVICES AGREEMENT TO TRUSSELL TECHNOLOGIES, INC. FOR ENGINEERING 
CONSULTING SERVICES IN CONNECTION WITH THE AERATION BLOWER 
IMPROVEMENT PROJECT AND AUTHORIZING THE CITY MANAGER TO EXECUTE THE 
AGREEMENT 

Fiscal Impact:  
The proposed agreement in the amount of $149,735 is within the approved project budget of 
$200,000 from the Sewer Fund Depreciation Reserve, Account No. 054-476-45300-000-10206. 
[...]
the project. Resumes of each project team member can be found in Appendix B.

Brett Faulkner, P.E.

Project Manager

Shane Trussell, Ph.D., P.E., BCEE

Technical Advisor, QA/QC

Fernanda Bacaro

Preliminary Design LeadRodrigo Tackaert, P.E.

Final Design Lead

24



 

 
 
 9 

Contribution Schedule 

Key Personnel 

Number of Hours Committed by Task % Availability 
for Aeration 

Blower 
Improvements 

Preliminary 
Design 

Final Design 
Construction 

Support Services 

Brett Faulkner, P.E. 
Project Manager 

62 76 50 10% 

Shane Trussell, Ph.D., P.E., BCEE 
Technical Advisor, QA/QC 

14 18 6 2% 

Fernanda Bacaro 
Preliminary Design Lead 

136 72 8 10% 

Rodrigo Tackaert, P.E. 
Final Design Lead 

2 160 66 12% 

 

SECTION V: RELATED EXPERIENCE 

Listed in this section are relevant project examples to give additional insight into how we can 
help the City. Each of the five projects includes a reference that can be contacted. 

Project Experience  

CLIENT 
Vallecitos Water District 
 
PROJECT 
Title: Meadowlark Secondary and Tertiary Evaluations and Design 
Date: 2015-2021 
 
REFERENCE 
Matt Weise 
Wastewater Treatment Plant Supervisor 
201 Vallecitos De Oro 
San Marcos, CA 92069 
(760) 744-0460 ext. 411 
 
KEY PERSONNEL & RESPONSIBILITIES 
Shane Trussell, Technical Advisor 

• Project Management, Technical and Operational Support 
Brett Faulkner, Project Manager and Design Lead 

• Data Analysis, Operational Support, Biological Modeling, Design Documents, Inspection and 
Engineering Services During Construction 

Rodrigo Tackaert, Project Engineer 
• Data Analysis, Preliminary Design/Evaluations 

 
 

 

25



 

 
 
 10 

GENERAL WORK PERFORMED 
The Vallecitos Water District (VWD) owns and operates the Meadowlark Water Reclamation Facility 
(MWRF), which is capable of treating up to 5 MGD of wastewater to produce recycled water for local 
customers.  Since 2010, Trussell has worked with the VWD on an assortment of projects including 
operational support/optimization, filter media design and replacement, coliform evaluation, disinfection 
system design, secondary process optimization, nutrient removal assessment, and secondary process 
preliminary and final design.  
 
In 2017, Trussell completed an evaluation and preliminary design that assessed the viability, benefits, and 
cost associated with retrofitting the existing aeration basins at the MWRF with biological selectors. 
Anticipated operational and treatment benefits associated with the selectors include biological phosphorus 
removal and reductions in sludge bulking and chemical coagulant dosing for tertiary filtration. The design 
included the creation of anaerobic selector zones at the beginning of each aeration basin using non-
structural baffles; a compressed gas system was selected to provide mixing with minimal oxygen transfer. 
Another component of the upgrade was the aeration equipment: the unreliable existing panels were 
recommended for replacement because they were no longer supplied by the manufacturer. Replacement 
fine bubble diffusers were selected. In 2019 Trussell developed design documents (i.e., specifications and 
drawings) for the diffusers, mixing system, and non-structural baffle retrofits. Finally, Trussell retained the 
services of Ewing Construction Services to create a Level 2 Opinion of Probable Construction Cost, so 
the Vallecitos Water District could secure an appropriate budget for the project and gauge bid submittals. 
Trussell assisted VWD with review of bid submittals from contractors and provided engineering services 
during construction to ensure the design specifications and performance requirements were met.  
 
In 2015, Trussell designed replacement granular media for the MWRF’s filters, developed the technical 
specifications, and provided construction and operations support during the media replacement.   
Historically, high doses of coagulant were relied upon to meet Title 22 filter effluent turbidity limits. Trussell 
identified that the filter media was inadequately sized for effective turbidity removal, so a finer media 
consisting of sand and anthracite was selected. The media was sized to lower turbidity by achieving 
fluidization and stratification with the existing backwash rates. Upon determining the preferred media 
design, Trussell provided technical specifications that described the media and requirements for proper 
testing and installation. Trussell also performed sieve analyses on the replacement media prior to 
installation to ensure that it met the design specifications. Trussell provided technical support throughout 
the installation process by inspecting the underdrains, removing fines, and providing media installation 
procedures. The new media has reduced coagulant use by 95% and dramatically improved recycled water 
quality. 

CLIENT 
Rancho California Water District (Upper District) 
 
PROJECT 
Title: Santa Rosa Water Reclamation Facility 
Aeration Evaluation 
Date: 2015-2018 
  
REFERENCE 
Robert Avera, P.E. 
Principal Engineer 
42135 Winchester Rd. 
Temecula, CA 92590 
(951) 296-6900 ext. 6982 
 
KEY PERSONNEL & RESPONSIBILITIES 

26



11 

Shane Trussell, Project Manager 
• Project Management, Technical and Operational Support

Brett Faulkner, Project Engineer 
• Data Analysis, Operational Support, Biological Modeling

GENERAL WORK PERFORMED
Rancho California Water District (RCWD) owns and operates the Santa Rosa Water Reclamation Facility 
(SRWRF) in Murrieta, California. The SRWRF had sequencing batch reactors (SBR) that utilized jet 
aeration to treat approximately 2.8 MGD. Trussell Technologies Inc. (Trussell) used the wastewater 
modeling software GPS-X to evaluate the efficiency of the existing jet aeration equipment and estimate 
potential cost savings if the SBR jet aeration equipment were to be replaced. The evaluation showed 
potential for significant savings, improved process performance, and a substantial increase in treatment 
capacity from upgrading the aeration equipment to fine bubble diffusers, new blowers, and implementing 
DO control. Trussell procured equipment recommendations and cost estimates from three competing 
manufacturers for blower and fine bubble aeration equipment upgrades. 

Trussell was retained by RCWD in an owner’s rep role to oversee the design and construction of the 
recommended aeration upgrade. Trussell performed revised modeling for peak conditions to determine 
required airflow and the appropriate blower sizing criteria that resulted in efficient operation at current 
conditions and handling of peak design loads in the future. Construction was completed in 2022 and a 
recent evaluation performed by Trussell showed over 30% energy savings from the upgrades and 
improved effluent water quality.

CLIENT 
Kennedy Jenks/City of San Buenaventura 

PROJECT 
Title: Ventura Water Reclamation Facility MBR/UV 
Project 
Date: 2022-Present 

REFERENCE 
Linda Sumansky 
VenturaWaterPure Program Director 
336 Sanjon Road 
Ventura, CA 93002 

KEY PERSONNEL 
Shane Trussell, Project Manager 

• Project Management, Technical Support
Brett Faulkner, Project Engineer 

• Data Analysis, Biological Modeling, Biological Process Design
Fernanda Bacaro, Project Engineer 

• Data Analysis, Biological Modeling

GENERAL WORK PERFORMED
The City of San Buenaventura (City) selected Kennedy Jenks and Trussell to develop the design for the 
upgrade and expansion of its existing Ventura Water Reclamation Facility (VWRF) to include improved 
biological nutrient removal (BNR) basins, membrane bioreactors (MBR), and ultraviolet (UV) disinfection. 
Trussell is the process design lead on the project for the BNR, MBR, and UV processes. Trussell analyzed 
historical plant operating data to develop biological models of the facility improvements which served as 
the basis for basin sizing, blower sizing, aeration grid coverage, and chemical use for denitrification to 

27



12 

achieve stringent effluent nitrate criteria. Additional sampling is also being conducted on the existing 
primary effluent and centrate to better characterize the inputs and assumptions of the model (e.g., 
fractionations) and optimize the model and resulting biological design, as needed. Trussell is currently 
leading efforts for pre-selection of the MBR and UV equipment and will continue to lead the process design 
through the 30%, 60%, 90% and final design submittals. 

CLIENT 
San Elijo Joint Powers Authority 

PROJECT 
Title: San Elijo Water Reclamation Facility Operations Plan, Operational Support, Secondary 
Improvements, and Recycled Water Expansion 
Date: 2008-Present 

REFERENCE 
Mike Thornton 
General Manager 
2695 Manchester Avenue 
Cardiff-by-the-Sea, CA 92007 
(760) 753-6203

KEY PERSONNEL 
Shane Trussell, Project Manager 

• Project Management, Technical Support
Brett Faulkner, Project Engineer 

• Operational Support, Biological Modeling

GENERAL WORK PERFORMED
Since 2008, Trussell has worked with the San Elijo Joint Powers Authority (SEJPA) on an array of projects 
related to secondary process optimization, recycled water expansion design, tracer and disinfection 
studies, instrumentation trials and integration, reverse osmosis membrane procurement/installation, and 
potable reuse planning. 
Trussell develop an operations plan in 2011 that established operational guidelines to optimize treatment 
at the San Elijo Water Reclamation Facility (SEWRF). Over two years of daily plant data and industry 
standards were analyzed to establish guidelines for operations staff to efficiently operate and manage the 
treatment plant. These guidelines have eliminated guesswork, minimized operational expenses, and 
improved process performance. Since implementing Trussell’s operations plan, the SEJPA has reduced 
filter aid (i.e., alum and polymer) usage by over 95%, eliminated return activated sludge (RAS) 
chlorination, and optimized the non-nitrifying biological process such that the secondary effluent has 
turbidity < 3 NTU year-round. Three subsequent updates have incorporated additional review of process 
data and refined operational guidelines to further optimize the facility’s performance and ensure it reflects 
the latest practices. 
In 2018, Trussell oversaw a trial of online instrumentation to enhance secondary process controls at the 
SEWRF. Trussell provided technical assistance and guidance while the SEJPA tested online ammonia 
and nitrate analyzers and real-time controls. Trussell analyzed the data and provided the SEJPA with 
optimized parameters and new operational targets. Additionally, the SEJPA now has more dynamic 
control strategies that Trussell incorporated into the most recent update to the operations plan in 2020. 
In 2022, Trussell conducted a capital improvement planning evaluation that developed four phases of 
facility upgrades that will allow SEJPA to pursue potable reuse. The planned upgrades include 1) 
secondary treatment upgrades to fully nitrify, 2) replacement of granular media filters with membrane 
filtration, 3) potable reuse, 4) potable reuse expansion. 

28



13
 

S
E

C
T

IO
N

 V
I:

 P
R

O
JE

C
T

 S
C

H
E

D
U

L
E

 

T
he

 p
ro

po
se

d 
pr

oj
ec

t s
ch

ed
ul

e 
is

 s
um

m
ar

iz
ed

 b
y 

ta
sk

 b
el

ow
, a

ss
um

in
g 

no
tic

e 
to

 p
ro

ce
ed

 b
y 

Ju
ly

 1
, 2

02
3.

 D
el

iv
er

ab
le

s 
ar

e 
id

en
tif

ie
d 

by
 y

el
lo

w
 s

ta
rs

. 
A

ll 
da

te
s 

an
d 

tim
e 

fr
am

es
 a

re
 s

ub
je

ct
 t

o 
ch

an
ge

 b
as

ed
 o

n 
in

pu
t 

fr
om

 t
he

 C
ity

, 
ve

nd
or

s,
 a

nd
 o

th
er

 c
on

st
ru

ct
io

n 
co

ns
tr

ai
nt

s.
  

=
 D

ra
ft 

de
liv

er
ab

le
=

 F
in

al
 d

el
iv

er
ab

le

29



14
 

S
E

C
T

IO
N

 V
II:

 C
O

S
T

 D
A

T
A

 

O
ur

 p
ro

po
se

d 
fe

e 
is

 s
um

m
ar

iz
ed

 b
y 

ta
sk

, w
ith

 e
xp

ec
te

d 
ho

ur
s 

fo
r 

ea
ch

 p
ro

je
ct

 te
am

 m
em

be
r,

 in
 th

e 
ta

bl
e 

be
lo

w
. T

ea
m

 m
em

be
rs

 a
re

 
id

en
tif

ie
d 

by
 n

am
e,

 c
la

ss
ifi

ca
tio

n,
 a

nd
 h

ou
rly

 r
at

e.
 T

he
 c

os
ts

 a
ss

oc
ia

te
d 

w
ith

 ‘s
ub

s’
 r

ep
re

se
nt

 a
 s

ub
co

nt
ra

ct
ed

 e
le

ct
ric

al
 e

ng
in

ee
r 

w
ho

 
w

ill
 c

om
pl

et
e 

th
e 

el
ec

tr
ic

al
 p

or
tio

ns
 o

f t
he

 te
ch

ni
ca

l s
pe

ci
fic

at
io

ns
 a

nd
 d

es
ig

n 
dr

aw
in

gs
. T

hi
s 

in
di

vi
du

al
 w

ill
 b

e 
id

en
tif

ie
d 

on
ce

 o
ur

 te
am

 
ha

s 
be

en
 c

on
tr

ac
te

d 
fo

r 
th

e 
pr

oj
ec

t. 
T

he
 n

ot
-t

o-
ex

ce
ed

 to
ta

l c
os

t o
f $

14
9,

73
5 

fo
r 

th
e 

pr
oj

ec
t i

s 
pr

ov
id

ed
 o

n 
th

e 
bo

tto
m

 li
ne

 o
f t

he
 ta

bl
e 

an
d 

w
ill

 b
e 

va
lid

 fo
r 

a 
pe

rio
d 

of
 a

t l
ea

st
 9

0 
da

ys
.  

*C
os

t i
nc

lu
de

s 
5%

 m
ar

ku
p 

on
 O

D
C

s.

P
ro

je
ct

 T
ea

m
 M

em
b

er
S

h
a

n
e

 T
ru

s
s

e
ll

B
re

tt
 F

a
u

lk
n

e
r

R
o

d
ri

g
o

 T
a

c
k

a
e

rt
F

e
rn

a
n

d
a

 B
a

c
a

ro

Jo
b

 C
la

ss
if

ic
at

io
n

P
ri

n
c

ip
a

l 
E

n
g

 
II

I
S

u
p

e
rv

is
in

g
 

E
n

g
. 

II
S

e
n

io
r 

E
n

g
. 

II
I

S
e

n
io

r 
E

n
g

. 
II

H
o

u
rl

y 
B

ill
in

g
 R

at
e 

    $
3

3
0

 
 $

2
5

5
 

 $
2

2
0

 
 $

2
1

0
 

8
4

2
2

1
3

6
1

8
8

$
4

2
,3

5
0

$
0

$
5

0
0

$
4

2
,8

7
5

Id
e

n
tif

y 
e

n
g

in
e

e
ri

n
g

 r
e

q
u

ir
e

m
e

n
ts

 fo
r 

p
ro

je
ct

4
8

1
2

$
2

,7
0

0
$

2
,7

0
0

R
e

vi
e

w
 e

xi
st

in
g

 te
ch

n
ic

a
l i

n
fo

rm
a

tio
n

 a
n

d
 p

ro
ce

ss
 d

a
ta

8
3

2
4

0
$

8
,7

6
0

$
8

,7
6

0
P

ro
vi

d
e

 m
o

d
e

lin
g

 fo
r 

a
e

ra
tio

n
 b

a
si

n
 a

ir
flo

w
 d

e
m

a
n

d
s

2
8

4
0

5
0

$
1

1
,1

0
0

$
1

1
,1

0
0

Id
e

n
tif

y 
p

ro
p

o
se

d
 b

lo
w

e
r 

p
e

rf
o

rm
a

n
ce

 c
ri

te
ri

a
 a

n
d

 s
iz

in
g

2
1

2
3

2
4

6
$

1
0

,4
4

0
$

1
0

,4
4

0
P

ro
vi

d
e

 c
a

p
ita

l, 
u

til
ity

, a
n

d
 o

p
e

ra
tio

n
a

l c
o

st
 e

st
im

a
te

s
2

8
2

0
3

0
$

6
,9

0
0

$
6

,9
0

0
C

o
n

d
u

ct
 in

fo
rm

a
tio

n
 a

n
d

 p
ro

g
re

ss
 m

e
e

tin
g

s 
w

ith
 C

ity
 s

ta
ff

2
2

2
4

1
0

$
2

,4
5

0
$

5
0

0
$

2
,9

7
5

1
2

5
2

1
4

8
2

8
2

4
0

$
5

5
,6

6
0

$
2

0
,0

0
0

$
0

$
7

5
,6

6
0

P
re

p
a

re
 6

0
%

 p
la

n
s 

a
n

d
 s

p
e

ci
fic

a
tio

n
s

4
2

4
8

0
1

6
1

2
4

$
2

8
,4

0
0

$
1

5
,0

0
0

$
4

3
,4

0
0

P
re

p
a

re
 9

0
%

 p
la

n
s 

a
n

d
 s

p
e

ci
fic

a
tio

n
s

2
1

2
3

2
4

5
0

$
1

1
,6

0
0

$
3

,0
0

0
$

1
4

,6
0

0
P

re
p

a
re

 1
0

0
%

 p
la

n
s 

a
n

d
 s

p
e

ci
fic

a
tio

n
s

2
8

1
6

4
3

0
$

7
,0

6
0

$
2

,0
0

0
$

9
,0

6
0

P
ro

vi
d

e
 a

 C
la

ss
 3

 c
o

st
 e

st
im

a
te

 fo
r 

b
id

d
in

g
 p

u
rp

o
se

s
4

8
2

0
4

3
6

$
8

,6
0

0
$

8
,6

0
0

4
3

0
5

8
4

9
6

$
2

2
,5

7
0

$
0

$
1

,4
0

0
$

2
4

,0
4

0
A

tte
n

d
 p

re
-b

id
 m

e
e

tin
g

2
2

2
6

$
1

,6
1

0
$

2
0

0
$

1
,8

2
0

A
tte

n
d

 c
o

n
st

ru
ct

io
n

 m
e

e
tin

g
s

8
8

1
6

$
3

,8
0

0
$

2
0

0
$

4
,0

1
0

R
e

vi
e

w
 s

u
b

m
itt

a
ls

 &
 r

e
sp

o
n

d
 to

 R
F

Is
2

8
1

6
2

6
$

6
,2

2
0

$
6

,2
2

0

P
ro

vi
d

e
 e

n
g

in
e

e
ri

n
g

 s
u

p
p

o
rt

 th
ro

u
g

h
 c

o
n

st
ru

ct
io

n
8

1
6

2
4

$
5

,5
6

0
$

5
0

0
$

6
,0

8
5

U
p

d
a

te
 d

e
si

g
n

 d
ra

w
in

g
s 

fo
r 

A
s-

B
u

ilt
s

4
1

6
4

2
4

$
5

,3
8

0
$

5
0

0
$

5
,9

0
5

2
1

2
8

8
3

0
$

7
,1

6
0

$
0

$
0

$
7

,1
6

0

B
u

d
g

e
t t

ra
ck

in
g

, i
n

vo
ic

in
g

, a
n

d
 m

o
n

th
ly

 r
e

p
o

rt
in

g
2

1
2

8
8

3
0

$
7

,1
6

0
$

7
,1

6
0

26
13
6

21
6

17
6

55
4

$1
27
,7
40

$2
0,
00
0
$1
,9
00

$1
49
,7
35

T
O
T
A
L

3

C
O

N
S

T
R

U
C

T
IO

N
 S

U
P

P
O

R
T

 S
E

R
V

IC
E

S

4
P

R
O

JE
C

T
 M

A
N

A
G

E
M

E
N

T

O
D

C
s*

T
o

ta
l C

o
st

 *

1

P
R

E
L

IM
IN

A
R

Y
 D

E
S

IG
N